
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4959 NAICS Code: 562910 SPDES Number: NY 0267724 

Discharge Class (CL): 03 DEC Number: 2-6101-00107-00026

Toxic Class (TX): T Effective Date (EDP): April 1, 2025 

Major-Sub Drainage Basin: 17 - 02 Expiration Date (ExDP): March 31, 2030 

Water Index Number: LI-4 and
tribs. Item No.: 890 - 54 

Modification Dates (EDPM): 
Compact Area: IEC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

PERMITTEE NAME AND ADDRESS 

Name: ExxonMobil Oil Corporation Attention: Michael Burghardt 
[...]
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 1 OF 31 
 
  

 
 

SPDES Permit Fact Sheet 
ExxonMobil Oil Corporation 

ExxonMobil Greenpoint 
Petroleum Remediation Project 

(EMGPRP) 
NY0267724 

 
 
 

 
 
 
 
 
 

  



  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 2 OF 31 
 
  

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 3 

Facility Information ..................................................................................................................... 4 

Site Overview ......................................................................................................................... 5 

Enforcement History ............................................................................................................... 5 

Existing Effluent Quality .......................................................................................................... 5 

Interstate Water Pollution Control Agencies ........................................................................... 5 

Receiving Water Information ...................................................................................................... 6 

Impaired Waterbody Information............................................................................................. 6 

Critical Receiving Water Data & Mixing Zone ......................................................................... 6 

Permit Requirements ................................................................................................................. 6 

Whole Effluent Toxicity (WET) Testing ................................................................................... 6 

Anti-backsliding ...................................................................................................................... 8 

Antidegradation ...................................................................................................................... 8 

Discharge Notification Act Requirements ................................................................................ 8 

Best Management Practices (BMPs) for Industrial Facilities ................................................... 8 

Stormwater Pollution Prevention Requirements ...................................................................... 8 

Mercury .................................................................................................................................. 9 

Schedule of Compliance ......................................................................................................... 9 

Emerging Contaminant Monitoring ......................................................................................... 9 

Schedule of Additional Submittals .........................................................................................10 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................11 

POLLUTANT SUMMARY TABLE..............................................................................................11 

Outfall 001 .............................................................................................................................11 

Outfall 01A ............................................................................................................................13 

Outfall 002 .............................................................................................................................16 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................25 

Regulatory References ..........................................................................................................25 

Outfall and Receiving Water Information ...............................................................................25 

Interstate Water Pollution Control Agencies ..........................................................................26 

Existing Effluent Quality .........................................................................................................26 

Permit Requirements .............................................................................................................26 

 
  



  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 3 OF 31 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the ExxonMobil Greenpoint Petroleum Remediation Project (EMGPRP). The 
changes to the permit are summarized below: 

• Updated permit format, definitions, and general conditions 
• Updated permittee contact information 
• Updated the Permits Limits, Levels and Monitoring tables for Outfalls 001, 01A, and 002 

to reflect effluent limits during construction 
• Added a new Permits Limits, Levels and Monitoring table for Outfall 002 with effluent limits 

effective post construction 
o Changed daily maximum limit for flow from 0.62 MGD to 1.3 MGD 
o Removed effluent and ambient turbidity monitoring 
o Changed daily maximum limit for benzene from 40 µg/L to 5 µg/L 
o Changed daily maximum limit for total copper from 95 µg/L to 25 µg/L 
o Changed daily maximum action level for methyl tert butyl ether (MTBE) from 90 

µg/L to 50 µg/L 
o Changed daily maximum limit for toluene from 10 µg/L to 5 µg/L 
o Changed daily maximum limit for trichloroethylene from 20 µg/L to 10 µg/L 
o Changed monthly average limit for tetrachloroethylene from monitor only to 5 µg/L 
o Removed limits for total xylenes 
o Added monthly average limit of monitor only and daily maximum limit of 5 µg/L for 

ortho-xylene 
o Added monthly average limit of monitor only and daily maximum limit of 10 µg/L 

for meta- & para-xylenes 
o Reduced WET action level from 1.8 TUa to 1.5 TUa for acute 
o Added WET action level of 5.0 TUc for chronic 

• Removed Outfall 01A 
• Removed Outfall 001 
• Added Stormwater Pollution Prevention Requirements 
• Updated Best Management Practices (BMPs) for Industrial Facilities section 
• Added Mercury Minimization Plant (MMP) Type IV requirements 
• Updated Discharge Notification Requirements section 
• Added Schedule of Compliance 
• Updated Monitoring Locations diagram and process flow diagram 
• Added Schedule of Additional Submittals that includes requirement for emerging 

contaminant monitoring 
 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
4/1/2015 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 3/31/2020. The 2015 
permit has formed the basis of this permit. 

    



  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 4 OF 31 
 
  

3/31/2020 The current permit was allowed to stay in effect pursuant to SAPA1. 
 
12/11/2023 The ExxonMobil Oil Corporation submitted a request to modify the permit to 

consolidate the two groundwater treatment facilities into one, new groundwater 
treatment facility in which the combined flow from all existing recovery wells will be 
sent for processing with final discharge to Outfall 002. 

 
1/26/2024 The Department sent a Notice of Incomplete Application (NOIA) requesting 

additional and/or clarifying information from the previous application submittal. 
 
2/16/2024  The ExxonMobil Oil Corporation submitted additional information in response to 

the NOIA.  
 
 
11/6/2024  NYSDEC published the Notice of Complete Application in the Environmental 

Notice Bulletin (NOCA) in the Environmental Notice Bulletin (ENB), commencing 
the public comment period.  

 
11/11/2024  The ExxonMobil Oil Corporation published the NOCA in the newspaper. The 

Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspaper, contained information on the public notice process. The public 
comment period closed thirty days after the newspaper publication date. 

 
3/12/2025  All substantive comments have been addressed in the responsiveness summary 

developed as part of the permit finalization.  
 

Facility Information 
This is an industrial facility under SIC code 4959. Effluent consists of groundwater that is extracted 
from recovery wells and remediated as part of the ongoing EMGPRP free-product recovery 
efforts. The new treatment system will be constructed to continue to provide remedial treatment 
and will include the following treatment units:  

• Oil/water separation 
• Aeration to oxidize dissolved metals. 
• Influent flow equalization and primary settling 
• Sand filtration to remove oxidized metals and total suspended solids. 
• Backwash treatment to settle and remove solids from the filtration step. 
• Scale/deposit control via chemical injection 
• Air stripping for primary volatile organic compound (VOC)/semi-volatile organic 

compound (SVOC) removal 
• Effluent flow equalization 
• Process air treatment by catalytic oxidation via the existing Flame-Ox unit and/or vapor 

phase activated carbon; and 
• Auxiliary tanks to store and process site remediation water. 

Sludge is dewatered via filter press and is disposed of offsite. The outfall is constructed of a 6” 
diameter PVC pipe and runs beneath Meeker Avenue before discharging into Newtown Creek. 

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

https://www.dec.ny.gov/enb/enb.html
https://www.dec.ny.gov/enb/enb.html
https://www.dec.ny.gov/enb/enb.html


  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 5 OF 31 
 
  

The pipe penetrates an existing granite bulkhead before elbowing 90 degrees downward into 
Stone Gabion Baskets (to minimize turbidity) approximately 10’ above the creek bed.  

Site Overview 

 
 
Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 2/1/2019 to 1/31/2024. Appendix Link 
 
Interstate Water Pollution Control Agencies 
Outfall 002 is located within the Interstate Environmental Commission (IEC) compact area. All 
applicable IEC requirements are incorporated into the permit through New York State’s SPDES 
program. Appendix Link 
 
 
 
 
 
 
 

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 6 OF 31 
 
  

 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall 
No. 

SIC 
Code Wastewater Type Receiving Water 

001 

4959 

On-site stormwater and on-site wastewater 
treatment system effluent  Newtown Creek, Class SD 

– to be removed from 
permit 01A 

ExxonMobil remediation wastewater 
treatment system effluent prior to 

combination with stormwater 
002 Off-site wastewater treatment system 

effluent  
Newtown Creek, Class SD 

Reach Description: Newtown Creek (LI-4) is a tributary of the East River. The segment of the 
Newtown Creek at the point of discharge is classified as SD (6NYCRR 890.6 – Table I - Item 54). 
See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Newtown Creek segment (PWL No. 1702-0002) was first listed on the 2016 New York State 
Section 303(d) List of Impaired/TMDL Waters as impaired due to oxygen demand, fecal coliform, 
and garbage & refuse from CSOs and Urban/Storms. The segment continues to be listed as of 
the 2018 NYS Section 303(d) List. A TMDL has not been developed to address the impairment. 
Additionally, the pollutants for which the Newtown Creek is considered impaired for do not have 
the potential to be discharged from the ExxonMobil facility. Therefore, there are no applicable 
wasteload allocations (WLAs) for this facility. 

Critical Receiving Water Data & Mixing Zone 

The facility discharges to Newtown Creek, which is a tidal waterbody and therefore an acute, 
chronic, and HEW dilution ratio of 5:1 is applicable.  

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

002 5:1 5:1 5:1 
TOGS 1.3.1 (for 
ponded or tidal 
waterbodies) 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.   

Whole Effluent Toxicity (WET) Testing 
An evaluation of the discharge indicates the potential for toxicity based on the following criteria 



  
Permittee: ExxonMobil Oil Corporation  Date: March 12, 2025  v.1.25 
Facility: ExxonMobil Greenpoint Petroleum  
Remediation Project (EMGPRP)  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0267724  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 03 Industrial    Full Technical Review 

PAGE 7 OF 31 
 
  

(Appendix Link): 
• Treatment plants which equal or exceed a discharge of 1MGD. (#7) 

Consistent with TOGS 1.3.2, a reasonable potential analysis was performed using the existing 
WET data for this facility (see data below). It was determined that while the analysis indicated no 
potential for toxicity in the effluent, WET testing is required based on the criteria listed above and 
WET action levels are being updated in the permit. Given the dilution available and location 
outside of the Great Lakes basin, the permit requires chronic only WET testing. Samples will be 
collected quarterly every five years. WET testing action levels of 1.5 TUa and 5.0 TUc have been 
included in the permit for each species. The acute action level for each species represent the 
acute dilution ratio times a factor of 0.3. The chronic action levels represent the chronic dilution 
ratio.  

 
1Most Sensitive Species 48-hour Lethal Concentration: (F=Fish; I=Invertebrate) is the concentration or percentage of effluent that is lethal to 50% of 